

CERTIFICATE OF ANALYSIS

COA NO.: CT-110701-1	DATE: July 1, 2011
CERTIFICATE OF: CHIGUARD 5530	MESSRS.: ARK
ATTN:	
TEL:	
FORM No.: F055D	

		Specifications			
Items	Lot No.		33011031	33011032	33011033
	Appearance		Yellow to light amber liquid	Pass	Pass
Assay,	104810-47-1	30-45%	37.49	37.53	36.48
	104810-48-2	40-55%	47.32	47.52	48.55
	25322-68-3	10-16%	11.33	11.58	11.24
Total assay		85.0% min.	96.14	96.63	96.27
Clarity		clear	clear	clear	clear
UV Transmittance @460nm		95.0% min.	98.35	97.66	98.34
@500nm		97.0% min.	99.41	98.92	99.48

For and on behalf of Chitec Technology Co.,Ltd.
Candice Hsu, Q.C.